For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

Ale

MFG. CO. INC.

LAZER Z

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

HP

Model No.

Serial No.

Engine Model No.
Engine Serial No.

Date Purchased

For Serial Nos.
252,000 & Higher

PARTS MANUAL

Paste Label From
Literature Packet Here

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

EXMARK PARTS PLUS” PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

EXMARK PARTS PLUS®

3. If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus" orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
44” and 48" Deck Group .......covvviieveeiiiieeiiie e 3-4
527 DECK GIrOUP ..oevviieiiiii et 5-6
D= Tor= L €] 0] U] o TSP 16
Electrical Diagram...........ccooviiiiiniiiiiinieeie e 18-19
Electrical Group .....ocovv i e 17
ENGING GroUP..cccveiiiii e 15
Front Frame Group ..o 7-8
FUEI GroUPD ...u e 10
Hydraulic Group .......cooiviiiiiiiiiiie e 13-14
Main Frame GrOUP .......ooeeueieeiiiineeeeiie et e e eeees 9
Motion CoNtrol LEVETS .......ovviiiiiiiiieeeeeeeii e 12
Park Brake Group .......cooeoiiiiiiiiiiiiiie e 11
-2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44" and 48" DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |804256 Nut, nyloc 5/16-18..................... 10 37 800273 Screw, 5/16-18 X L .....ccccvvevrvverennnen 2
2 |805258 Washer, 5/16 std flat................. 6 38 |402106 Chute widmt, discharge (44")(48") .1
3 653482 Shield, belt..........cccccoeeeiiiiiinnen. 2 39 |632199 Pin wldmt, deck strut....................... 2
4 809001 Nut, whizlock 5/16-18................ 5 40 (634726 Strut widmt, assembly..................... 2
5 |800017 Bolt, 5/16 X 3%atap ....c.ccccvveennee 2 41 1800271 Screw, 5/16-18 X 3/4 .....ceeveviveeeenns 2
6 |809007 Nut, whizlock 3/8-16.................. 6 42 1804510 Nut, 5/8-18 ...cceeevvvivieeiiiiiee e 5
7 |805259 Washer, 3/8 SAE flat................. 2 43 (633029 Sphericalrodend.........ccccceeeevenneee 2
8 (613098 Pulley, Idler........ccceeveeeiiiiinnen, 2 44 1805010 Washer, lock 5/8........cccccceeeiiiiiinnen. 2
9 413113 Bushing, Idler........cccoecvvveennnn. 2 45 (804522 Nut, 5/8-11 ...cvvvvevieeiiiiiiiiieeeeeeeeeias 2
10 |800297 Screw, 3/8-19X 2 Y4 .cvvveeevennes 1 46 |[522480 Baffle, discharge .........ccccccvvveeernnnns 1
11 |800292 Screw, 3/8-16 X L......cccvvvverunnnnn. 1 47 1800344 Screw, 5/8-11 X 6 .ccceeevvevvreeiiieeeannnn, 2
12 |303327 Washer, disc spring 3/8 ............ 8 48 (513208 Washer, spring disC. ......ccccvvveevennnns 6
13 |653189 Plate, Belt guide............c.ccc.n..ee. 1 49* 1413424 Sheave, w/hub 6 5/16” O.D. (48")....3
14 |653190 SPaCEr.....ccccveieeeeeeiiriieeeeeeeeaans 1 653099 Sheave, w/hub 6” O.D. (44")................ 3
15 1413099 Pulley, Idler.........coooiiiiieiiarnnnns 1 50* |513016 Bearing......ccccocceeeiiiiiiiiieeieeeeiiiee, 6
16 413308 Belt, deck drive (48")................. 1 51 |323532 Housing, spindle.........ccccccceeevinnnnen. 3
413093 Belt, deck drive (44")................. 1 52 323528 Spacer, bearing.........ccccceeeeiiiiiiinenn. 3
17 1804257 Nut, nyloc 3/8-16........cceeeeevennnes 19 53 |808502 RIiNG, SNAP ..vvrerereeeiiriiieerieeeeeiiieeeeens 3
18 |805260 Washer, 3/8 std flat................... 1 54 1323533  SPACEr.....ccuiiiiiiiiiiiiiiiee e 3
19 |513034 Bearing, pPivot ........ccccvvveveeeriinns 2 55 |633573 Guard, bearing-bottom.................... 3
20 |[633151 Spring, extension ...........cccceee... 1 56 (807268 Key, machinge ...........ccccoevvviviieinnenns 3
21 |634619 Housing, w/bearing,spacer,&ring..3 57 413330 Shaft, spindle .......ccc.coecvvveeiiiieeennn, 3
22 652192 Idlerarm wldmt..........ccccvvveeeeennn. 1 58 (414335 Housing, cutter assy (complete)(48”) 3
654193 Idler arm wldmt w/bushings....... 1 654206 Housing, cutter assy (complete)(44”). 3
23 |603384 Bushing, idler pivot.................... 1 59 800293 Screw, 3/8-16 x11/4...................... 18
24 |800811 Screw, 7/16-14x11/2.............. 8 60 |323515 Blade, 16.25 notched air foil (48")....... 3
25 |[809073 Nut, whizlock 7/16-14................ 16 413438 Blade, 16.25 solid air foil (48)............ 3
26 633447 Chain, deck lift.....ccccceeeiiiinnnnnnns 4 ® 1403148 Blade, 16.25 mulching (48") ............... 6
27 651312 Deck widmt (652311) w/decals 403149 Blade, 16.25 low lift (optional)(48)...... 3
& discharge baffle (48)............. 1 653101 Blade, 15.25 notched air foil (44")........ 3
654175 Deck widmt (652124) w/decals. 653178 Blade, 15.25 solid air foil (447)............ 3
& discharge baffle (44")............. 1 * 1653102 Blade, 15.25 mulching (44”) ............... 3
28 |800805 Screw, 3/8-16 x3 1/2................ 1 653179 Blade, 15.25 low lift (optional)(44”)...... 3
29 1800299 Screw, 3/8-16 x2 3/4 ................ 2 61 (800848 Screw,5/8-11x1Gr8......cceeeueenne. 3
30 |809012 Nut, whizlock ¥4-20 (48") ........... 4 62 (811006 Zerk, ¥-18 straight........cccceevvevennnns 5
809012 Nut, whizlock ¥4-20 (44") ........... 1 63 (632690 Strut WIdMt...ceevveeeeeir e e 2
31 |543963 Bumper, rubber...........cccoeeenee 1 64 |800263 Screw, %X 3/8 (48")..ccccoveiiirirennnn 4
32 |800270 Screw, 5/16-18 x 5/8.................. 2 800263 Screw, ¥ax 3/8 (44")...cccvcveeiiiinaannn 1
33 (800807 Screw, 3/8-16 x4 gr8............... 3 65 |654550 Deck complete service (44”)........... 1
34 |603602 Bushing, roller........ccccovcvevennnns 3 66 |654551 Deck complete service (48")........... 1
35 |[603299 Roller, anti-scalp .......cccccceeeeenne 3
36 |373034 Washer, swivel........ccccoccveennen. 3

« Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483(48") & MK443(44")
Exmark red touch up spray paint — P/N 850337
The following complete deck assemblies are available for service: 48" Deck — P/N 654551
44" Deck — P/N 654550

* Use antiseize on bore of sheaves & bearings.

-3-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44" and 48" DECK GROUP

4-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Req'd.
804256 Nut, nyloc 5/16-18 .................. 10 34 |603602 Bushing, roller..........ccccccovuuee.. 5

2 |805258 Washer, 5/16 std flat.............. 6 35 603299 Roller, anti-scalp ..........cccuvveeee. 5
3 653482 Shield, belt.........cccccoeeeiiiinneen. 2 36 |373034 Washer, swivel............c.o........ 5
4 809001 Nut, whizlock 5/16-18............. 7 37 |[800273 Screw, 5/16-18 X 1.......cccvveeene 2
5 |800017 Bolt,5/16x3%Ytap....ccccveeen... 2 38 |652375 Chute widmt, dishcharge ........ 1
6 [809007 Nut, whizlock 3/8-16............... 8 39 632199 Pinwldmt, deck strut............... 2
7 805259 Washer, 3/8 SAE flat.............. 2 40 (634726 Strut widmt, assembly............. 2
8 (613098 Pulley, IdIer......ccccevcvvveeinnnnnnn 2 41 |800271 Screw, 5/16-18 x 3/4............... 2
9 413113 Bushing, ldler ......cccccevvnenenns 2 42 1804510 Nut, 5/8-18 .....ccvvvvviiiieeiiinnn, 5
10 |800297 Screw, 3/8-19X2 Y .............. 1 43 |633029 Spherical rodend.................... 2
11 |800292 Screw, 3/8-16 X1 ......cccvvvennee 1 44 1805010 Washer, lock 5/8...........cccuuee... 2
12 303327 Washer, disc spring 3/8.......... 10 45 1804522 Nut,5/8-11 .....ccccvvevirrreeinnnnn. 2
13 [653189 Plate, Belt guide ..................... 1 46 602913 Baffle, discharge...................... 1
14 1653190 SpPaCEr....ccvvveeevevirieeeeeeeeeeeeeeeen 1 47 1800344 Screw, 5/8-11 X 6...ccceeevennnneen. 2
15 (413099 Pulley, IdIer......ccccoviiviieennenn. 1 48 513208 Washer, spring disc. ............... 6
16 |653368 Belt, deck drive..........ccce.....e. 1 49* 1653386 Sheave, w/hub 6 5/16"0.D........ 3
17 |804257 Nut, nyloc 3/8-16 .................... 19 50* (513016 Bearing........ccccccceeivvveeeiiivnneanns 6
18 |[805260 Washer, 3/8 std flat................ 1 51 |323532 Housing, spindle...........cc.cue.e... 3
19 (513034 Pivot, Bearing.........ccccuvveeeeennn. 2 52 323528 Spacer, bearing.......c..ccooeuuneee 3
20 [633151 Spring, extension................... 1 53 808502 RiNg, SNAP.....ccccvrerrreeeeriinnnnnn 3
21 (634619 Housing,with bearing,spacer,&ring 3 54 (323533 Spacer.......cccccceiiiiiiiiiii, 3
22 (652192 Idler arm widmt..............oeee.... 1 55 |633573 Guard, bearing-bottom............ 3
654193 Idler arm wldmt w/bushings.... 1 56 |807268 Key, machine .........cc.cccooeuuunee. 3

23 [603384 Bushing, idler pivot................. 1 57 |413330 Shaft, spindle .....ccccceevvivninen.n. 3
24 1800811 Screw, 7/16-14x11/2........... 8 58 |654586 Housing, cutter assy (complete).3

25 809073 Nut, whizlock 7/16-14 ............. 16 59 (800293 Screw, 3/8-16x11/4.............. 18
26 |633447 Chain, deck lift.......cc.ccccvvrennee. 4 60 (633482 Blade, 18.0 notched air foil ........ 3
27 |654478 Deck widmt (652418) w/decals 613251 Blade, 18.0 solid air fail........... 3
& discharge baffle (48").......... 1 * |633484 Blade, 18.0 mulching................. 3

28 |800805 Screw, 3/8-16 x31/2 ............. 1 633485 Blade, 18.0 low lift (optional)....... 3
29 |800299 Screw, 3/8-16 x2 3/4 ............. 2 61 (800848 Screw, 5/8-11x1gr8............. 3
30 [809012 Nut, whizlock %-20................. 4 62 |811006 Zerk, ¥2-18 straight.................. 5
31 (543963 Bumper, rubber ..........ccccce...... 2 63 [632690 Strutwldmt........ccceevviiiiiiennnn. 2
32 |800270 Screw, 5/16-18 x5/8 .............. 3 64 (800263 Screw, ¥aX 3/8.....cccoceviiiiieennnns 4

33 |800807 Screw, 3/8-16 x4gr8............ 5

¢ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483(48") & MK443(44")
Exmark red touch up spray paint — P/N 850337
A complete deck assembly is available for service P/N 654552
* Use antiseize on bore of sheaves & bearings.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

Torque to
75-80 ft-lbs

-6-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 652023 Lever wldmt, lift.........ccoceevvvnnnnnnn 1 34 633585 Bearing, CONE......ccceeeevevenrernnnn. 4
2 633295 Grip, liftlever .....ccoccceveeviininnnn, 1 633584 Bearing, CUP....ccceevvevvrieeeeeenninnns 2
3 652027 Arm widmt, deck lift .................. 1 35 633579 Spacer, front caster ........cccceeenns 2
4 633325 Spring, compression................. 1 3600 | 633582 Wheel &tire assy..........ceccvvvveennn. 2
5 805259 Washer, 3/8 SAE.........ccccvveeen... 1 % | 103-0064 Wheel & tire assy.........ccecvvvveernnn. 2
6 804257 Nut, nyloc 3/8-16.........cceeevnnnen. 3 633002 Tire, 13x5.0-6 4 ply ....oeeeevvvernnnee 2
7 633068 Arm, deck lift.......cccceevvivirernnnnen. 2 O] 633583 WHhE€l.....cocovvvveriiiiceeeceee 2
8 808284 Clevis, pin 3/8X 1 ...ccccvvvevnnnnen. 2 * |103-0070 Whee€l......ccvvviiiiiieeiiiiie e 2
9 806003 Hairpin, cotter ............cceevvveennnn. 2 37 800339 Screw, ¥2-13 X7 1/2..cccvvvvveeeins 2
10 800295 Screw, 3/8-16 x13/4 ............... 1 38 632511 Casterwldmt.........ooociiiieeiieiiinnnns 2
11 | 653230 Plate, deck lift.......cccceveeevnnnnee. 1 39 804269 Nut, nyloc ¥2-13 (light thin)........... 2
12 | 800299 Screw, 3/8-16 x 2 3/4................ 1 40 543511 Seal, grease......ccccccviiiiieeieeennnns 2
13 | 633082 Bushing, lift lever ...................... 1 41 543509 Bearing cone, tapered roller......... 4
14 | 652235 Plate widmt, deck lift................. 1 543508 Bearing cup, tapered roller .......... 4
15 | 809007 Nut, whizlock 3/8-16 ................. 15 42 633508 Washer, spring disk ................... 6
16 | 633097 Hitch pin w/lanyard ................... 1 43 804266 Nut, nyloC ¥-10.......cceveeviierennnn. 2
17 800292 Screw, 3/8-16 X 1......cccvvvuuvennenn. 1 44 543513 Cap, grease .......ccccceeeeeeeeeeeeeeeenn, 2
18 | 413088 Bushing, liftlever .........ccccccuu.... 1 45 633553 Pad, anti-skid ............ccccvvvvieeeinnnns 2
19 | 652447 Frame widmt, front 447/48" ....... 1 46 99-3869 FIOOrpan........cccceeeeeeiiiiiiiieeeeees 1
652372 Frame wldmt, front 52" ............. 1 a7 807528 Bolt, carriage ¥4-20 x 1/2.............. 10
20 | 808505 E-riNG....ccccoumeeieiaaiiiiiiiieaaeeeae 7 48 807503 Bolt, carriage 5/16-18 x 3/4.......... 2
21 | 805271 Washer, 7/8 SAE flat................ 6 49 809001 Nut, whizlock 5/16-18................... 8
22 | 652013 Shaft widmt, deck lift LH........... 1 50 | 809012 Nut, whizlock ¥4-20.........ccccevuvnen.. 10
23 652014 Shaft widmt, deck lift RH .......... 1 51 800271 Screw, 5/16-18 X ¥4 (44°& 48") ...... 6
24 | 811006 Zerk, ¥%-28 straight ................... 5 52 | 805257 Washer, 5/16 SAE flat (447&48")...4
25 | 804522 Nut, 5/8-11regular.................... 8 53 303327 Washer, 3/8 disc spring ............... 12
26 633441  Swivel, deck mount................... 4 54 805267 Washer, 5/8 SAE flat ................... 2
27 | 804755 Jam nut, 5/8-11........cccccvvvereennn. 4 55 99-3868 Floorpan, front..........ccccvvvveveeenninns 1
28 | 805517 Washer, 5/8 std flat .................. 2 56 | 800293 Screw, 3/8-16 x 1 1/4.........cc........ 12
29 | 653011 Rod, deck lift.......cccovvuvvinrrnennns 2 57 653049 Hinge, floorpan (piano) ................ 1
30 | 653009 Spring, deck support................. 2 58 99-3870 Bracket, floorpan..........cccccceeenee 2
310 | 634662 Caster wheel assy ..........cc........ 2 59 811010 PlUG.eeeeereeeiiiiiiiiieee e ceiieeee e e 2
% [103-0068 Caster wheel assy .................... 2 60 806005 Hairpin, cotter (service only) ........ 1
32 | 633581 Spacer, bearing........ccccceveeeene 4 61 800294 Screw, cap HH3/8-16 x 1 1/2....... 1
330 | 633580 Seal, bearing........ccccceeeeiiuiinnenn. 4
% | 103-0063 Seal, bearing.......cccccceeevvvnvvnnnn. 4

Exmark red touch up spray paint — P/N 850337
[0 Use these components for units that have a grease zerk on the caster wheel hub.
% Use these components for units that do not have a grease zerk on the caster wheel hub.

-7-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0288 Seat, complete w/armrests .1 21 | 653010 Wheelltire assy (44" deck).....2
2 643255  Track, seat (4" adjustable) .. 1 653159 Wheelltire assy (48" & 52” deck) 2
3 543401  Spacer, seat track................ 2 653158 Wheel (44" deck) ..........cc...... 2
4 103-0292 Cushion, armrest (RH)........ 1 653161 Wheel (48" & 52" deck).......... 2
*103-0291 Cushion, armrest (LH)......... 1 653160 Tire, 23 x9.5-12 4 ply............. 2
5 103-0289 Cushion, backrest............... 1 22 | 805257 Washer, flat 5/16 SAE ........... 4
6 103-0290 Cushion, seat ........ccccceeueee 1 23 | 807513 Bolt, carriage #10-24 x 1/2.....2
7 632187  Frame, seat mount.............. 1 24 | 513592 Ball, (red) throttle cable.......... 1
8 800306  Screw, 3/8-16 X 5................ 2 25 | 633696 Cable, throttle............cccveeeenee 1
9 809001  Nut, whizlock 5/16-18.......... 12 26 | 653089 Bracket, instrument panel...... 1
10 804256  Nut, nyloc 5/16-18............... 3 27 | 804252 Nut, nyloc #10-24..........c.cc..... 2
11 653495 Rod, seathold up................ 1 28 | 513658 Bumper .......cccocieiieiiiiieen, 2
12 800273  Screw, 5/16-18 x 1.............. 3 29 | 523420 Bumper, rubber...........ccueee. 2
13 652470 Frame, engine deck............. 1 30 | 633859 Seatframe........cccocerriiiiinnenn. 1
14 804255  Nut, nyloc ¥%-20................... 2 31 | 800270 Screw, 5/8-18 x 5/8................ 6
15 513011  Nut, wheel %2-20.................. 8 32 | 303335 Tie, plastiC.....ccccceeevveeeiiiiinenns 1
16 804257  Nut, nyloc 3/8-16................. 2 33 | 805258 Washer, flat std 5/16.............. 2
17 652242  Console widmt, front ........... 1 34 |103-0284 Tab....coccoeieiiiiiiiiiieeeeeeeiii 2
18 653243  Panel, instrument.................. 1 35 | 800275 Screw,HHC 5/16-18 x 2.......... 2
19 603336 Cable, choke............ccccce 1 36 | 633349  SPriNg...cccceeeiiiiiiiiiiieeee i 2
20 800271 Screw, 5/16-18 x 3/4 ............ 3

*Not lllustrated
Exmark black touch up spray paint — gloss black

-0-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

Ref Qty. Ref. Qty.

. Part No. Description Req'd. No. | Part No. Description Req'd.

No.
1 303077 Clamp, fuelline......ccccooovvveereeennnn. 6 10 805005 Washer, lock 1/4 ... 4
2 |0 Kohler Part No. 2405002 Fuel filter ........... 1 11 805257 Washer, 5/16 SAE .........c.ccuuee.. 8

Kawasaki Part No. 49019-7001 Fuel filter......1 12 804267 Nut, nyloc 5/16-18...........ccueeee. 4

3 543526 Fuelline.....ccccccevvviciiieeneeeieine, 2 13 633349 Spring, fuel tank...........cccceeeennee 4
4 103-0216 Fuelline.........ccccciil. 1 14 633023 Stud, fuel tank........................... 4
5 633347 Valve, fuel.......ccccvvvvveeiiiiiene, 1 15 |* 653568 Tank, fuel (LH)...cccccceevvinviinnennnn. 1
6 303335 Plastic tie (large) ......ccccceeeeeennnns 1 653569 Tank, fuel (RH) ..o 1
7 513645 BUShING....ccccvveieeeiiiiiiieeee e 2 16 513508 Cap, fuel tank...........cccccvvvveveeennn. 2
8 543277 Elbow, strainer............................ 2 17 543296 Grommet, fuelline .................... 2
9 800271 Screw, 5/16-18 X 3/4 ........cc..c..... 4

* Not lllustrated
Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on stud threads going into tank.
ORefer to Engine Owner’s Manual (Fuel filter Must be 15 Micron or smaller).

-10-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP
1

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 652073 Crank wldmt, brake .................... 1 17 652134 Bracket widmt, brake LH........ 1
2 806761 Pin, cotter 1/8 X 3/4........cocouveennne 6 * 652135 Bracket widmt, brake RH....... 1
3 633131 YOKE ..ovviiiiiiiiiieeeeee e 4 * 652378 Bracket widmt, brake LH 52" .1
4 808285 Pin, clevis 3/8 x 1 1/8.................. 4 * 652379 Bracket widmt, brake RH 52”.1
5 804525 Nut, 3/8-24.......ccceeevviiieeiiieeen, 8 18 633144 Pin, trunion.........cccccecvvveevnneen. 2
6 633477 Rod, brake.........cccoecvvveiiiiinennnn 2 19 805260 Washer, 3/8 std.............cc....... 4
7 653068 Spacer (long) 44"/48" deck ........ 4 20 633454 Spring, brake rod ................... 2
* 653380 Spacer (long) 52" deck .............. 4 21 800290 Screw, 3/8-16 X 3/4................ 9

8 807020 Woodruff key, 5/16 x 1 ............... 1 22 653074 Lever, brake.........ccccoeeeeeenne 1
9 800338 Screw, ¥2-13x3.25 G5(447&48") . 8 23 633268 Grip, brake lever .................... 1
800348 Screw, ¥%2-13x4.25 G5 (527)........ 8 24 653069 Spacer (short) 44"/48” deck...4

10 633693 Band, brake.........cccccceevveiiiiinne 2 * 653381 Spacer (short) 52” deck.......... 4
11 634927 Hub & drum wi/studs, wheel........ 2 25 805008 Washer, lock 1/2.................... 8
633926 Stud, wheel............ccoeeeviiiiennnn 8 26 |103-0131 Nut,sg.reg. ¥2-13 UNC-2B......8

12 809036 Nut, slotted 1.00-20..................... 2 27 633102 Bearing, flange.......cccccevueeee. 4
13 806800 Pin, cotter 9/64 x 1 1/2................ 2 28 809007 Nut, whizlock 3/8-16............... 8
14 808514 E-ring, retaining .......cccccveeevevnnnnee 3 29 652085 Shaft widmt, brake................. 1
15 805269 Washer, ¥ SAE flat.................... 3 30 653061 Linkage, brake handle ........... 1
16 808283 Pin, clevis 3/8 X 2.....cccccvvvveeeennnns 2 31 811007 Zerk, grease........ccccevveveeernnnns 2
32 303327 Washer, disc spring 3/8.......... 1

33 523157 Washer, spacer .........ccccee..... 2

*Not lllustrated
Exmark black touch up spray paint — gloss black

-11-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL LEVERS

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 634259 Handle wigrip (RH) ................. 1 17 |603807 Spring, (neutral return)............ 2
632193 Handle, motion control (RH) ...1 18 [603735 Bushing, nylon (reverse ind.) ..2
* 634258 Handle wi/grip (LH) .................. 1 19 |804524 Nut, 5/16-24 (LH) ......ccvvvennneee. 2
632191 Handle, motion control (LH)....1 20 |653046 Link, pump control................... 2
2 633257 Grip, motion control handle.....2 21 |809007 Nut, whizlock 3/8-16................ 8
3 800292 Screw, 3/8-16 X 1......c.cccuvveee. 4 22 653316 Pin, Damper Anchor................ 2
4 303327 Washer, disc spring 3/8........... 4 23 805257 Washer, 5/16 SAE .................. 4
5 633177 Arm, control shaft.................... 2 24 |808512 E-fiNG..uuiiiieeeeiiiiiiinreeeeeieiieeeens 2
6 800295 Screw, 3/8-16 x 1 3/4.............. 6 25 |523027 DamPpPer.....ccccvveeiiiieeeeiiieeeennes 2
7 652466 Bracket, motion control (RH) .1 26 403180 Screw, 5/16-18 x 1 ¥ special..4
8 804257 Nut, nyloc 3/8-16..................... 6 27 1633102 Bearing, flanged...................... 4
9 800290 Screw, 3/8-16 x 3/4................. 8 28 |652467 Bracket, motion control (LH)...1
10 809001 Nut, whizlock 5/16-18.............. 12 29 (805256 Washer, 1/4 ........ccccoceevvcinnnenns 2
11 |# 803022 Setscrew, 5/16 x 5/8 ............... 2 30 804521 Nut, 5/16-24 ......cccvvevevveeinnennne, 10
12 653092 Arm, pump control .................. 2 31 |804758 Nut, jam 5/16-24 ..................... 2
13 805258 Washer, 5/16 std..................... 4 32 [303105 YOKE.....ooooeeeeiiiieeeiiiiee e 2
14 633152 Ball joint (LH) ...coccvvveeiiiieeenee, 2 33 (808280 Pin, clevis5/16 X 1.......cccvveeene 2
15 800274 Screw, 5/16-18 x 1 1/4............ 4 34 |[806753 Pin, cotter 3/32 x 1/2............... 2
16 603737 Bolt, (neutral return)................ 2 35 543017 Balljoint (RH)......cccceeeeiiiiinnen. 2

*Not lllustrated
+ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews
Exmark black touch up spray paint — gloss black

-12-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
513167 Cap, hydraulic reservoir .................. 1 27 513840 Elbow, 90° .....oovvviieiiieeeeieeee 2
2 523103 Gasket, tank cap........ccccvvveveeerinnns 1 (10251 12 R © B 4o Vo R 1
3 800260 Screw, ¥a-20 X 2 1/2 ....ccvvvvviiiieene 2 28 603841 Pump, hydro.......cccocvvneierneennn. 2
4 809012 Nut, whizlock ¥%-20........cccceveeevinnns 2 29 413273 Hose, lo pressure.......ccccceeeeeennns 2
5 |[*512166 Reservoir, hydraulic fluid................. 1 30 653187 Hose, RHrear 44" & 48" ............ 1
6 603987 EIbOW, 90°......ccvvieiereie e 1 653437 Hose, RHrear 52" ...........ccoeeenee. 1
7 654320 Hose, supply ...ccoeeevviiiiiinnieiiie 1 31 809007 Nut, whizlock 3/8-16................... 7
8 654509 Hose, charge line........cccccceveeevinnns 1 32 800293 Screw, 3/8-16 x11/4 ................. 4
9 800273 Screw, 5/16-18 X 1.....coovcuvvvieeeeennne 2 33 513034 Bearing......ccccooceeeeiiiereniiieeeeens 2
10 513510 Connector, male .........cccccceeerinnnnnen. 1 34 652142 Arm wldmnt, idler ..............cc....... 1
11 |*603720 Head, filter.......ccccoovviiiieriiiiieeene, 1 35 811008 Zerk, 90° ¥4-28 ......coevivvierreennnn, 1
12 809001 Nut, whizlock 5/16-18...................... 2 36 603044 Bushing, idler pivot. .........c.......... 1
13 513211 Element, oil filter ..........ccccocvveinnnn. 1 37 805260 Washer, 3/8 std flat.................... 1
(0523541 Element, oil filter (winter) ................ 1 38 800299 Screw, 3/8-16 x 2 3/4 .................. 1
14 653186 Hose, RH front44” & 48" ................ 1 39 800295 Screw, 3/8-16 x 1 3/4 ................. 2
653436 Hose, RH front 52" ..........cccooiinnee. 1 40 603843 Pulley, idler.........ccoooviiieeieennnnnns 1
15 653409 Hose, LHtop 44" & 48" ................... 1 41 805259 Washer, 3/8 SAE flat.................. 1
653434 Hose, LHtop 52”......cccovveieiiiiii 1 42 654143 Arm, idler w/bearings.................. 1
16 633605 Elbow, 90° (RH) .....oovvviiiiiiiiiieene 2 43 807272 Key5x5X25mMm ....ccocvviernnn 2
603919 BOSS O-FNQ ..evveeiiiaaeiiiiiiiieeeee e 1 44 803050 Setscrew, .312-18 x .75.............. 4
603992 Flare O-rNg.....ccccooverereeiineerneeenens 1 45 653156 Sheave, pump drive 447&48"......2
17 523328 Wheel motor .........cccvevveiineeineene 2 413010 Sheave, pump drive 52" ............. 2
000139 Kit, bearing........ccceeveviveinnicireee 1 46 603414 Spring, extension...........ccccceeeueee. 1
000099 Kit, S€Al ...evvvvveerreeeieieniee e 1 47 804257 Nut, nyloc 3/8-16..........cccvveennee. 1
18 603990 Adapter, straight thread .................. 4 48 653163 Belt, pump drive 44°&48"............ 1
603920 BOSS O-fiNG .eccivvverireeirieinireenreeeiee 1 653416 Belt, pump drive 52" ................... 1
603992 Flare O-1fiNg........cccooevvviiiiicieenn, 1 49 801063 Screw, ¥2-20 x 2 pan head ......... 2
19 603989 EIbow, 90°........ccoviiiiiiiii 2 50 804255 Nut, nyloC ¥4-20 ......cceevvveeninenen 2
603923 O-NNG ...vveeirieiieierree e 1 51 613073 Grip, dump valve ..........cccoceenen. 2
20 632285 Hose assy, lo pressure 11.5” gray ..1 52 213069 Washer, #10x 11/2................... 1
21 654144 Hose, case drain........cccceevvveeeennnen. 1 53 303327 Washer, disc Spring ..........c........ 1
22 632286 Hose assy, lo pressure 4.5” gray ....1 54 603988 EIbow, 90°......c.oovcvviieeeee e 1
23 603826 Clamp, hose (1/2) ......cccveeveeeeiiinnns 3 55 603496 Bushing, idler..........cccccceeeeininne 1
24 603722 Fitting, hose tee (1/4 1.D. hose)......... 1 56 653410 Hose, LH bottom 44" & 48" ........ 1
25 603827 Clamp, hose (5/8)......cccccvveeennnee 5 653435 Hose, LH bottom 52".................. 1
26 603721 Fitting, hose tee (3/8 I.D. hose)....1 57 633786 Elbow 90° long stem (LH) .......... 2

* Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and filter head fittings.

[0 Use only for operation below 32°F (0°C)
Exmark red touch up spray paint — P/N 850337

Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

38

-14-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE GROUP

44" & 48"
DECKS

52" DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 652146 Strap widmt, engine guard............ 1 17 633543 Strap, clutch/brake..........ccccee...... 1
2 809001 Nut, whizlock 5/16-18 ................... 16 18 800283 Screw, 5/16-18 x 3 1/2................. 1
3 800271 Screw, 5/16-18 x 3/4 (44'&48") ....14 19 800274 Screw, 5/16 NCx11/4................. 1
800271 Screw, 5/16-18 X ¥ (527)......cc..... 6 20 807259 KEY ..ooviveeiiei et 1
4 653095 Shield, engine guard (44"& 48") ..1 21 543214 Spacer, crankshaft ....................... 1
5 653093 Strap, engine guard...................... 1 22 653035 Sheave, pump drive ...........cceeeeee. 1
6 653194 Muffler (17hp Kaw Only)............... 1 23 653048 ClutCh........ovvieiieiiiiiiei 1
653195 Muffler (18-23hp Koh Only) .......... 1 24 603610 Washer, disc spring 7/16 .............. 2
653260 Muffler (19-23hp Kaw Only).......... 1 25 |+ 800820 Screw, 7/16-20 x 3 (Kaw).............. 1
7 653196 Bracket, muffler support............... 1 + 800819 Screw, 7/16-20 x 2 1/2(Koh) ......... 1
8 805258 Washer, 5/16 std flat ................... 2 26 303335 Plastic tie (Iarge) ........ccocvveveeeennnns 2
9 804256 Nut, nyloc 5/16-18 (Kaw).............. 4 27 303334 Washer, spring disC .........ccccceennneee 4
809001 Nut, whizlock 5/16-18 (Koh) ......... 4 28 805257 Washer, 5/16 SAE flat (44"&48”) ..3
10 800276 Screw, 5/16-18 x 1 3/4..........c....... 4 805257 Washer, 5/16 SAE flat (52").......... 11
11 543064 Pipe Nipple (Koh) ......cccccoeevvvnennnn. 1 29 653565 Shield, heat (17hp Kaw)................ 1
12 303428 Elbow, 90° (Koh)........cccceeeriiiinnen. 1 653539 Shield, heat (All except 17hp Kaw)1
13 523406 Bushing, seat mount..................... 1 30 807503 Bolt, carriage 5/16-18 x 3/4........... 3
14 613235 Washer......cccoocevieiiiiinniee e, 4 31 804256 Nut, nyloc 5/16-18...........ccceevuneenee 3
15 633545 Spacer, grommet............ccccvvveeenn. 2 32 653549 Counterweight, 60# (52") ............. 1
16 633630 Grommet .......ccceeeeevieeiiiieenieeniens 2 33 800275 Screw,CapHH 5/16-18x1 % (52")..8

¢ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt
Exmark black touch up spray paint — gloss black

-15-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUF;

RELEAE /N CAUTION W o THROTTLE /A DANGER
- - T
. O - DoNOT operatein an encosed area
6 - DoNot cny prssengers
e | + Aviod ledes rdess bl end engin erosipped
grie | "Bkl O + Keep ol pecple and pofe out of rea when mowing
IRNITIN + Thrown Objecis or Blade Contact
e O can cause Saiou Infy o Deah
2 AL GUARDS D SHELDS NPLICE - + Use oirame caufon when operating an spes
o | Beme Foia
e | - Hoing prfecton recommended [ /A WARNING \ o - o ooy ol
Disegage PTO, e ke, shal of - Exsailo ums sovly
ey ot e, - Divoslveran spes
sordng ax ckening - DoNOT mowwetslopes

ACAUTION

MUEFLER AND

SHIELDSMAY

EXCEED1S0F
()

ANTISCALP ROLLER
JUSTMENT

FORNORMAL CPERATING CONDITIONE, PLACE

ROLLERS N POSITIONS SHOWM FOR J*(19)

GROUND CLEARMNCE

i QUTTNGHEGHT
I INGHES{um)
3 1
FOR MAXIMUM FLOTATION, ROLLERS MAYEE
POSTTN
 GROUND GEARAKCE. KEVER FOBTION
THEROLLERS TOSIFY DCC

8

PATENT PENDING

HORAILGOL
MOBE 1 GAE 16W-50
SYNTHETIC ENGINE O1L
.

7

/

DO NOT OPERATE WITHOUT

DANGER

KEEP HANDS amd FEET AWAY

DISCHARGE DEFLECTOR OR
ENTIRE GRASS COLLECTION
SYSTEM IN FLACE. DONOCT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

FRONT OF CHECK/SERWICE REFERENCE AID
STATIONRY 41003 20 MOWER == GREARE LUBE FOINTS ATINTERVALS BHOWN.
TOLERS e (1) CHEECIK HYDRAULIC FLUID ATINTERVAL SHOWN.
1 5 (USE ONLY MOBIL 1 16W-60 SYNTHETIC MOTOR OLL.)
a

[8] CHEGK WIRE PRESBURE - 13 P ATINTERVAL SHOWN.
GPERATORS MANUAL FOR ADDVTIONAL DETALS

ehlldhen.

<] 19
RHVANTA@E

23\

MADE LNDER [NE OR
THE FILLONING U.S.PATENTS;

20

2

YRR ST BHED
SEE DPRATR'S WAL
FIR DAL ISRUTING

25
Comzzem G2

ALLOWIND MATIONE TO BOLL CAUSING INJURY OR CEIDPERTY DAMAGE.
T ACCESSORIES UITALLED, 50 NOT FAFX ON SLOUT WITH WACHINE
FACING LFHILL UDLESS WHEELS ARE CHOCKED OR BLOGIED.

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0167 Decal,Panel ............cccouuuneeee. 1 15 653183 Decal,Check Service ............ 1
2 513746 Decal,Muffler..........cccccconeeee. 2 16 653139 Decal,Swash...........ccceeenee 1
3 653140 Decal,Deck Height................ 1 17 | 103-0262 Decal,Fuel Valve.................. 1
4 323540 Decal,Roller Mounting........... 1 18 | 103-0315 Decal,Top Console .............. 1
5 523552 Decal,Hyd Tank/Hot Surface 1 19 303520 Decal,Trivantage................... 1
6 513748 Decal,Guard........cccceeeruneenn. 1 20 403131 Decal,Commercial 48 .......... 1
7 513742 Decal,No Step.......ccccuvveeeeeenn. 2 21 523417 Decal,Commercial 44 .......... 1
8 373066 Decal,Patent Pending .......... 2 22 633827 Decal,Park Brake Warning ..1
9 303508 Decal,Discharge Warning.....1 23 | 103-0160 Decal,Patent No. .................. 1
10 403005 Decal,Danger ............cccuvveeee. 2 24 643401 Decal,Mercury Switch........... 1
11 633922 Decal,Anti-Scalp ................... 1 25 403132 Decal,Commercial 52........... 1
12 653147 Decal,Deck Height................ 1 26 643386 Decal,Decal,Exmark Logo....1
13 303293 Decal,2 Minute Cool ............. 2 654520 Decal Kit......oooovvveviiiiieiinnenn, 1
14 653477 Decal,Belt Routing................ 1
-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

1
1 Q?/z ELECTRICAL DIAGRZ/QAM

;R0 Kaw Only

&7 Engine 43

) e——

S I NN
16 / 519 s =
%18 90 ~
& “ ~

16 PR
20@ 2\\& > \\ »
< 2 30

\30
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 543792 Wingnut, nyloc ¥-20................ 2 24 543094 Wire, starter solenoid (Koh only). 1
2 633652 Strap, battery holdown............. 1 25 633306 Cable, starter (+) ...ccceveeevviennen. 1
3 633651 Bolt, battery holdown............... 2 26 513075 Switch, 12V solenoid................ 1
4 523282 Cable, ground (<) ...cccvvvveeeennnns 1 27 800279 Screw, 5/16-18x21/2 ............. 1
5 543391 Insulator, battery............ccc....... 1 28 633396 Clip, loom 5/8 ......ccceevviiiiiinen 2
6 800252 Screw, ¥a-20 X 3/4 ......cccvveeneene 7 29 804256 Nut, nyloc 5/16-18..................... 1
7 805256 Washer, Yaflat .......ccccceeeeens 2 30 303335 Plastic tie, large (Kaw).............. 8
8 809012 Nut, ¥2-20 whizlock ................. 7 303335 Plastic tie, large (Koh) .............. 7
809012 Nut, ¥-20 whizlock (Kaw only).8 31 323229 Clip,loom 3/8 .....ccccvvvveeeiiinnen, 3
9 103-0293 Battery, 12V......cccccevvvvveevnnnnn. 1 32 633110 Switch, brake N.O./N.O............ 1
10 523281 Cable, battery (+).....cccccveveennn. 1 33 543316 Module, safety interlock............ 1
11 800282 Screw, 5/16-18 X 7 ......ccoeuuueeee. 1 34 543070 Switch, ignition w/keys.............. 1
12 523415 Spring, seat switch .................. 1 35 603511 Keys, ignition .........ccceeeeeevienenen. 1
13 803028 Screw, #10-24 x 5/8 .............. 10 36 633673 Switch, blade ..............cccveennnee 1
14 652072 Bracket wldmt, seat switch......1 37 513374 Meter, engine hours ................. 1
15 800271 Screw, 5/16-18 x 3/4 ............... 3 38 633111 Switch, drive lever N.O./N.C..... 2
16 809001 Nut, whizlock 5/16-18.............. 6 39 804252 Nut, nyloc #10-20 ........ccccuveenne 4
17 653036 Washer........ccccciiiiiiiiinnn. 1 40 543286 Grommet.......ccoccuveveviriiiiiiinnnnnns 1
18 513152 Switch, seat.........cccoevvvvieerennnn. 1 41 633082 SPACEr...ccevveeeeeeieiiiiiieeeee e 1
19 633181 Plate....cccceeeviiieieiiee e 4 42 807533 Carriage Bolt, #10-24 x 5/8 ...... 2
20 816001 Fuse-20 amp.....cccccevveeeviinvnnnnn. 2 43 613262 Wiring Harness (Kaw only)....... 1
21 653154 Harness, Wiring.............ccccuvvee. 1 44 633782  Switch, Tilt.......cooviiiiiis 1
22 303287 Plastic tie, small..........cc..cc..e 2 45 103-0498 Nut, Ignition ........ccccceeeeeeeviiennee. 1
23 543933 Insulator, solenoid (4).............. 3 46 103-0499 Seal, Ignition..........cccceeeeeinnnneen. 1
+ Use dielectric grease on all wiring harness connectors.
-17-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL DIAGRAM

N3dO ATIVWHON =O'N TINAOWALIYS T TINCON ALTNVS
) @3S0 ATIVWHON = "O'N Mo N 3NION3 H3LINANOH
VNINEL HOLWS TN — [pCranmswa "ON3 3¥IM WO¥H IMII SYOLIINNOD WA TEN Lyis | HOLMS HOLNTO RS
ANVAIENT  Lawis
aNNO¥S AMALIVE + A
AELLYgARALLYE
QIONTT03 1IN - NITHD———— e —+——N33uo
TWNIWYAL HOLYIND YT HLOTH— ) =F=—I1310A JINAON ALIIVS
TIANIDONT MIYSYMYS H3LIWNNOH
INONT DVSVMV vorms el no
£ /EE]
+
HIdANNT IVSYMYA AddLLvE
HOLIMS TOMLNOO NOLLOW H1 T 3NIONT o
n_z:om_w
TTNAOW AVTIA INIL WDIVWLLINOYID ~ NOLLISOd
HOLMTO HOLIMS NOLLINOI
i FHOLIMS NOLLINDI
1
| |
P e | |
QiONT10S £83,
ZIowaNa Az
7100 | _._._,
)
Oy B, || &
V \&Oww k.v - 1__
AZL+ @W / , PN
/ : = HOLIMS HOLNTO OM™IO3 T3
EY ) ! )
a3y ToNvo L | L] [
ovig—+—| : | 7Y
anma g —+——| [ — —y
[\EELB] —13I0N — VTN U
3LHM , Y
| L
HIdWNF AVSYMVYH N A A O A A P ~
16 INIONT HITHOM T - ~
| m w ﬂ | %%/
|| 2 £ 55383 BEHE S O
3 P B 3 ARz o et UL ~ g% WIATTWENOH
i m L K%
< =< -+ g
m ﬁm i < )
aNnoYn \\\ TS )
‘ON Av‘ s3asn4d ‘O'N N3TWD
HOLIMS 1vV3S Qo "O'NNIRD ONEME LT
oNENTE 1T HOIIMS DVEE
TYNIWYAL SAILVOIN AYILLVE HOLIMS TOHLNOD NOLLOW HY

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

©1997,1998, 1999, 2000
EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK’S COMPLETE

LINE OF PRODUCTS FOR TURF CARE

LAZER Z"
LAZER Z" HP
TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO
METRO"
METRO™ HP
ULTRA VAC"™
SELF STEERING SULKY
GRASS CATCHER
MICRO-MULCH ™ ACCESSORY
PART NO. 103-0544

(402) 223-6300
FAX (402) 223-5489

Ak

MFG. CO. INC.

PRINTED IN U.S.A.

WWW.mymowerparts.com



